LANUDJD2000K

Installation Instructions

John Deere® S680, S690, S780 & S790 Series HUR Combine Unloading Auger Electric Clutch Disengage System

The initial burnish process of the clutches contained in this kit has been performed by Lankota prior to shipment.

LANKOTA

270 West Park Avenue
Huron, SD 57350
866-526-5682




('

\.

Do NOT use with automatic lubrication system

Clutches must have a continuous 12V or more when in use to operate properly

Wiring MUST be grounded directly to the battery

Clean out grain tank sump drain WEEKLY

After several days of non-use, re-burnish clutches using the method described in the back of the manual

NEVER leave wet grain in grain tank

FAILURE TO FOLLOW THESE WARNINGS WILL VOID ANY AND ALL WARRANTIES, IMPLIED OR EXPRESSED.

Numerical Parts List

'\

Part Number Description Qty.
LANUDJD1001 Shaft Drill Jig 1
LANUDJD1100 Clutch Alignment Flex Bracket 1
LANGT5C-LKO1 Electro Magnetic Clutch - REAR 1
LANGT5C-LK02 Electro Magnetic Clutch - FRONT 1
LAN8OA40 #80 Chain, 40 Tooth Sprocket 2
LANUDJD1004 Sprocket Shim 6
LANFHKGV5 Key - 8 x 10 x 40mm 2
LANKEY8X10X70 Key - 8 x 10 x 70mm 2

/

-9/6/2023 www.lankota.com | Lankota Inc.

John Deere and ID are registered trademarks of Deere & Company.



Numerical Parts List

4 N

Part Number Description Qty.

LANUDJDBH Bag Of Hardware 1
————— 25/64” Drill Bit 1
————— 7/16” Lock Washer 2
————— 7/16” x 2” Grade 5 Bolt 2
————— 7/16”-14 Drill Tap 1
————— M8-1.25 x 25mm, Grade 8.8 Bolt 16
————— M8 Lock Washer 12
————— M8 Nyloc Nut 4
————— 5/16” SAE Flat Washer 8
————— 11” Zip Tie 10
————— 3/8”-16 x 3/4” Carriage Bolt - (NOT USED) 2
————— 3/8”-16 x 1” Bolt - (NOT USED) 3
————— 3/8” Serrated Flange Nut - (NOT USED) 5
————— 5/8” Washer 10

LANHT9260 Wiring Harness Bundle 1
————— Cab Extension Harness 2
————— Power Harness 1
————— Cab Foot Switch 1
————— Clutch Harness 1
————— Wiring Harness Bundle Hardware Bag 1

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



Pictorial Parts List

N
LANSOA40 (2) LANUDJD1004 (6) Key - 8 x 10 x 40mm (2)

Cab Extension Harness Clutch Harness Cab Foot Switch Power Harness

Wiring Kit Bag Of Hardware 11” Zip Tie (10) 25/64” Drill Bit 7/16”-14 Tap LANUDJD1001

M8-1.25 X 25mm, Gr 8.8 E y
Bolt (16) M8 Nyloc Nut (4) 5/16” SAE Flat Washer (8) | 7/16” x 2” Grade 5 Bolt (2) | 5/8” SAE Flat Washer (10)

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



Pictorial Parts List

M8 Lock Washer (12)

7/16” Lock Washer (2)

Key - 8 x 10 x 70mm (2)

-

For any further technical assistance,

Contact Lankota at:

866 - 526 - 5682

'\

J

-9/6/2023 www.lankota.com | Lankota Inc.

John Deere and ID are registered trademarks of Deere & Company.



Preparation

[ Figure 1.1 l
Refer to Figure 1.1

1. Unload/Empty the grain tank.

2. Putin park and shut off combine.

3. Switch the battery switch off.

o

Open left hand main access door on combine, exposing the
unloading auger drive chain system.

5. Loosen drive chain tensioner completely.

6. Remove drive chain; let it hang from rear main drive sprocket
or set it aside for later reinstallation.

7. Remove both grain tank cross auger drive sprockets from
auger shafts. Leave bearing locking collar and square shaft key
installed on shafts just as they are. DO NOT TRY TO REMOVE
BEARING LOCKING COLLAR FROM SHAFT!

8. Use emery cloth to clean any scuffs, burs or paint from end of
shaft. This will make installation of new components much

\ easier. /

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



1. Clutch & Sprocket Installation

. Figure 1.2
Refer to Figure 1.2

1. Locate the 25/64” Drill Bit that is supplied in the bag of
hardware. Measure from the cutting end of the drill bit back
towards the shank 3” inches and make a visible mark.

2. Slide Shaft Drill Jig (LANUDJD1001) over the end of front
exposed auger shaft. Make sure jig is on all the way.

Refer to Figure 1.3

3. Using the jig as a guide, drill into the end of the shaft deep
enough so that your 3” mark is flush with the end of the
Shaft Drill Jig. MAKE SURE YOU DRILL AT LEAST THIS DEEP. IF
YOU DRILL DEEPER THAT IS OK—Use light machine oil to
assist with the drilling and keep the bit cool.

4. Repeat these steps for the second, rear auger shaft.

5. Remove Shaft Drill Jig from shaft. You will no longer use this
jig.

\- /

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



1. Clutch & Sprocket Installation

\ [ Figure 1.4 l

Refer to Figure 1.4

6. Use a pipe wrench or equivalent to hold auger shaft from
turning while tapping the drilled hole. Locate the 7/16” Tap
supplied in the hardware bag and tap the holes drilled in both
auger shafts. Make sure the threads are a minimum 1-1/4”
deep.

7. Use a cutting oil or spray lubricant if possible to get the best
thread results.

\. J

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



1. Clutch & Sprocket Installation

Refer to Figure 1.5

NOTE: Put at least two shims (LANUDJD1004) between each clutch and sprocket to ensure bolts can be tightened properly.

8. Locate twelve of the M8-1.25 x 25mm, Grade 8.8 Bolts and twelve of the M8 Lock Washers from the supplied bag of hardware. Attach a
#80, 40 Tooth Sprocket (LAN80A40) to the Electro Magnetic Clutch (LANGT5C-LKO01) using six bolts and lock washers - This will go on the

REAR CROSS AUGER

9. Attach another sprocket to the Electro Magnetic Clutch (LANGT5C-LK02) using the remaining fasteners - This will go on the FRONT CROSS
AUGER

\

NOTE: Bolts may be tightened at this time. )

[ Figure 1.5 ]

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



1. Clutch & Sprocket Installation
(Refer to Figure 1.6 & 1.7 \

NOTES:

e Shims (LANUDJD1004) are provided to bolt between the clutch and sprocket and 5/8” washers are provided to place between the clutch
and auger shaft. NOTE: The installer needs to make sure all sprockets run on the same plane and line up with the chain properly.

e Itis STRONGLY recommended that anti-seize be applied to the auger shaft before installing the clutch & sprocket assembly.

e Use a small amount of thread locking compound on each bolt to secure clutch/sprocket assembly to drilled shafts.

e Use either the factory or provided key(s) for proper clutch/shaft engagement. You may need some light sanding to properly fit the key.

10. Install both front and rear clutch/sprocket assemblies onto drilled auger shafts using one 7/16” x 2” Grade 5 Bolt with thread locking
compound and one 7/16” Lock Washer per shaft. Torque the bolt to 50-55 ft-lbs.

11. Re-install the unloading system chain on the new sprocket/clutch assemblies.

l Figure 1.6 ] [ Figure 1.7 ]

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



1. Clutch & Sprocket Installation

r )
Refer to Figure 1.8

12. Locate four M8-1.25 x 25mm, Grade 8.8 Bolts, four M8 Nyloc Nuts and eight 5/16” SAE Flat Washers from the supplied bag of
hardware and use to attach Clutch Alignment Bracket (LANUDJD1002) to both front and rear clutch assemblies. Tighten at this time.

13. Tighten the unload drive chain as outlined in the COMBINE OPERATOR’S MANUAL.
\. v

[ Figure 1.8 ]

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



2. Rear Wiring Harness Installation

Refer to Figure 2.1

1. Open the wiring harness box and unpack.

HT9260 - JD Cross Auger
Clutch Shutoff Wiring Kit

Power
Connection at
fuse panel

[ Figure 2.1 ]

Use one set of these to
connect to the unloading
system relay

Ground to //
frame near Clutch
clutches connectors
(Y870 & 872)

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



2. Rear Wiring Harness Installation

r A
Refer to Figures 2.2 - 2.4

2. Identify the power cable and connect the red wire to the battery cable terminal.

3. Attach the relays to the back of the fuse panel using the included attachment
plate and existing hardware.

4. Connect the ground wire to the negative battery terminal.

Figure 2.3

Figure 2.2

Figure 2.4

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



Rear Wiring Harness Installation

Refer to Figures 2.5 & 2.6
5. Connect (1) of the cab extension cords to the power cable.

6. Run the ends of the two cords together across the combine,
under the rotor drive belt and on top of the sieve.

Figure 2.5

Figure 2.6 e : AN ﬂw
% a8 AR ETHRN

Page | 14 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



2. Rear Wiring Harness Installation

rRefer to Figure 2.7 \

The supplied wiring harness has two different style connector
ends to fit many different model combines. Choose either the
black connectors or the gray connectors that match your
combines connectors.

7. Retrieve the clutch connecting wiring harness.
8. Access the engine compartment.

9. Locate the unloading auger solenoid wiring connectors on
the left side of the engine.

- J

-
=4

P \ ww«\\\\\\\\w\\\\\“

[ Figure 2.7 l

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



2. Rear Wiring Harness Installation

Refer to Figure 2.8 & 2.9

The supplied wiring harness has two different style connector ends to fit

Figure 2.9
many different model combines. Choose either the black connectors or the g

gray connectors that match your combine’s.

10. Loosen protective covering on L/H solenoid.

11. Disconnect L/H ONLY wiring connectors as shown in Figure 2.9.

Figure 2.8

Page | 16 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



2. Rear Wiring Harness Installation

4 )

Figure 2.10
Refer to Figure 2.10

12. Connect either the black connectors or the gray connectors of the wir-
ing harness to the connectors on the combine. Whichever connectors
do not get used, connect those together as shown in the picture shown
by the yellow arrow.

13. Replace wiring harness protective cover previously removed. Secure
with a zip tie.

\. J

r )
Route wiring harness as shown in the next figures. Secure harness as
needed using supplied bag of hardware that came in the wiring bundle
and/or the supplied zip ties.

\. >

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



2. Rear Wiring Harness Installation

Refer to Figures 2.11 - 2.14 FOR “S” SERIES COMBINES

[ Figure 2.11 ] l Figure 2.12 ]

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



2. Rear Wiring Harness Installation

Figure 2.13 Figure 2.14

= ~agvoInn

9/6/2023 .com | Lankota Inc.




2. Rear Wiring Harness Installation

9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.




2. Rear Wiring Harness Installation

Clutch Connector
Wiring Harness

Cab Extension
Cable

Power Cable
Wiring Harness

9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.




2. Rear Wiring Harness Installation

Clutch Connector Wiring
Harness & Power Cable
connect here.

9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.




2. Rear Wiring Harness Installation

Refer to Figures 2.15 & 2.16
14. Attach grounding cable to frame (ensure a good connection).

15. Route the clutch harness to the clutches and plug into the clutch
wire leads.

16. Secure harness with zip ties as to avoid any damage.

Grounding
Cable

[ Figure 2.15 ] [ Figure 2.16 ]

9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.




3. Cab Wiring Harness Installation

Figure 3.2
Refer to Figures 3.1 & 3.2

1. Retrieve second cab extension wiring harness and connect it
to the first as shown.

Attach harness where you can to avoid any damage during
operation of combine and/or opening and closing of the
side shield.

Figure 3.1

Page | 24 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.




3. Cab Wiring Harness Installation
r \

Refer to Figure 3.3 & 3.4 l Figure 3.3 ]

3. Open lower access door just outside of the combine cab
door at the top of the ladder landing.

4. Route harness as shown in Figure 3.3. Secure where you can
with zip ties.

5. Loop any extra wire here.

[ Figure 3.4 ]

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



3. Cab Wiring Harness Installation

4 )

Refer to Figure 3.5A

l Figure 3.5A ]

6. Run harness through bottom of door frame as shown. Notice
harness under door seal.

Refer to Figure 3.5B

7. Itis recommended to grind out a small amount of material
from the door frame so the harness does not experience a
tight bend and rub on the metal over time causing the harness

to fail.
\. J

l Figure 3.5B ]

John Deere and ID are registered trademarks of Deere & Company.

=
-9/6/2023 www.lankota.com | Lankota Inc.



3. Cab Wiring Harness Installation

\

8. Remove cab door bottom threshold cover by removing the three

Refer to Figure 3.6
[ Figure 3.6 l

recessed bolts.

9. Pull up floor mat of combine cab just in front of passenger and
operator seat. Run harness under floor mat to the far R/H side of
the cab.

10. Connect Floor Pedal Harness to the cab extension cord. Place in
cab where desired. Route cord as best as possible to avoid con-
gestion with feet and brake pedals.

l Figure 3.7 ]

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



FOOT SWITCH __ Y721 RELAY ASSM___ Y722
Pﬂﬂ LABEL [COLOR| GA |TYPE mm LABEL COLORIG/—\ TYPE
[ & [ 007 ] GROUND. BLUC_ | 18 | THL [& [0t ] GROUND. Emii 18 [ THL
B | 728 AUX SWITCH k GRN| 18 | TXL B | 729 AUX SWITCH k GRN| 18 | TXL
[l kif] 12V ENABLE ORG | 18 | TXL [ Kil) 12V ENABLE ORG | 18 | TXL
Y721 Y722
" 18FT
\\
» 1| BLACK NYLON BRAID 1]
DT083S DT04-3P
Y722
Y721
REAR VIEW
DT08-35
ID LABEL
OWNER HEADSIGHT, INC
ITEM SEE SHEET PART NUMBER
A TXL WIRE INSULATION MAY NOT EXCEED 0.078" (2MM) DIA. e SECeIEE T
DATE BUILD DATE
& LABEL EACH CONNECTOR WITH PART ID AND NAME MFG SUPPLIER NAME
COMPONENT DATA
ITEM PARTID QTy DESCRIPTION MFG MFGPN TERMINAL PN ACCESSORYPN ACCESSORY PN
1
2 Y721 1 CONN, 3p PLUG DEUTSCH DT06-35 0462-201-16141 W3S
3 Y722 1 CONN, 3p RCPT DEUTSCH DT04-3P 0460-202-16141 W3P
4
<X
6
T
8
9
10
NOTES: REVISIONS ; FILE NANE
FOOT SWITCH EXTENSION = BESCRPTON B[ o | HEADSIGHT' HT9260—FS
1 NEEDED FOR 9x70--S 1 |CREATED PART 12.2.16 | JHK iy Al ¥ P CABLE LAYOUT
2 NEEDED FOR 9x00-9x50 2 |CORRECTED BLACK-A, ORG-C _ 101.04.17] JHK o
PART NUMBER REV
=R HT9260-FS 2
oRaun Bv: JHK kcae NOT TO SCALE [sheer 01

Page | 28

9/6/2023 www.lankota.com

Lankota Inc.

John Deere and JD are registered trademarks of Deere & Company.



Y721
FOOT SWITCH
GROUND A

SWITCHED B
12V POWER C

001 GROUND BLK

Y722
RELAY ASSM
A GROUND

729 AUXSWITCH Dk GRN

B SWITCHED

719 12V ENABLE ORG

12V POWER

7

NOTES: REVISIONS FILE NAME
s = HEA DS? BES. | HT9260-FS R2
HARVESTING SOLUTIONS WIRING SCHEMATIC
ORANN 1 /4/2017 HT9260-FS ‘REVQ
orawn &v: JHK kcae NOT TO SCALE [sweer 02
Page | 29 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



NOTE: # SHOWN ARE ON CONNECTOR ( o \
RELAY PIN #'S ARE DIFFERENT
o
RLY1 °
RELAY 1 Y350 pi °
[Pvfere[  ioper  feoror[on Jrvee] [0)
[1 [oi6]  BATTERY RED | 12 JGKL]
2 | 714 KEYED 12V Lt GRN| 18 | TXL @ @ @
3 PLUG
4 170 CLUTCH WHT | 12 | GXL \o HT921 8
G ROUN D Y379 5 001 GROUND BLK 18 | GXL FEA e
PIN |CIR # LABEL OLOR| GA [TYPE] NOTE 2 \L) TDR MODULE
1011-244-0805
r TDR MODULE __ Y160
PIN CIR #| LABEL ICOLOR| GA |TYPE
& )’76, [T [oor]__orooo BIK [ 17 [
BLACK HEATSHRINK f"ezo 0 2 |79 12VENABLE ORG [ 18 [TxL
5&9 3 |729 AUX SWITCH k GRN| 18 | TXL
; 714 KE:ELB(:ZV Lt GRN| 18 | TXL CLUTCH Y897
6 PLUG PIN |CIR #| LABEL OLOR| GA |TYPE
7 PLUG A 1170 CLUTCH WHT | 12 | GXL
3 | 719 12V ENABLE ORG | 18 | TXL B | 170 CLUTCH WHT | 12 |GXL
C | 718 12V ENABLE ORG | 18 | TXL
g
— RED HEATSHRINK
RERHEAT SPLICE A 55
Y380 /
. 12FT B
=— & — =
= BLACK NYLON BRAID P NP S |~1 P
12010717
BAT POWER Y380 g
PIN |CIR # LABEL OLOR| GA |TYPE § 3
A 103 BATTERY RED | 12 |GKL = FUSE Y816 "
PIN [CIR # LABEL OLOR| GA [TYPE| 6
xS 016 BATTERY RED 12 |GXL
£ I B [oi6] BATTERY RED |12 [GKL
5 1 Y721
==l o - ID LABEL
8o S 2 OWNER HEADSIGHT, INC
3 B = - TTEM | SEE SHEET PART NUMBER
— REVISION SEE SHEET REV #
FOOT SWITCH __ Y721 ERLE BHIEDIDATES
Prbrel e ——r MFG SUPPLIER NAME
[ [oof] GROUND BLK [ 18 | TXL
B | 729 AUX SWITCH Pk GRN| 18 | TXL
c |78 12V ENABLE ORG | 18 | TXL COMPONENT DATA
ITEM PARTID QTy DESCRIPTION MFG MFGPN TERMINAL PN ACCESSORYPN ACCESSORY PN ACCESSORYPN
1 Y379,Y380 | 2 TERM., RING, 0.375", UNINS. VARIOUS TE 61289-1 OR SIMILAR
2 Y816 1 | CONN,2p MtP FEMALE BODY DELPHI 15300027 12129493 15324981 15300014
3 | YBI6CAP | 1 | CAP.MIP2pF B FORFUSE WAYTEK 16058
4 F1 1 FUSE, AUTO. MICRO-BLADE VARIOUS 20 AMP, AUTO.
PIN #S SHOWN ON PLUG MAY NOT BE THE SAME AS {5 Y160 1 Eg:zzp :ji DEUTSCH DTOB-08SA 0462-201-16141 1011-244-0805 114017 WBS
6 Y721 1 . 3p DEUTSCH DT06-3S 0462-201-16141 W3S
STAMPED ON CONNECTOR (IF ANY)‘ MAKE SURE WIRES MATCH 7 Y897 1 CONN, 3p WP SHROUD DELPHI 12010717 (2) 12124587 (2) 15324981
TERMINAL DESIGNATION ON RELAY S A W g
g
A INSTALL CAP SO PIN 1-4 ARE UP, WIRE EXITS DOWN 10| RLY1 | 1| CONN.ISORELAY,SEALED DELPHI 12092605 12086614"
11 12033997*
12| ReELay | 1| SEALED RELAY,ISO,BRKT omon | CRMITETERD | op Equ. MOSTHAE
& LABEL EACH CONNECTOR WITH PART ID AND NAME 13
14 *TO FIT WIRE
FILE NAME
LANKOTA CLUTCH ADAPTER [ VS o] HEADSIGHT" | [192°0-4AB RS CLUTCH
4 SEALED RELAYS, BAT POWER 12.2.16 [ JHK CABLE LAYOUT
5 | TDR MODULE Y160 2218 [JHK
PART NUMBER REV
15112018 HT9260-CAB s
oRauN 8v: JHK kcae NOT TO SCALE [sheer 01

Page | 30 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



Y379
GROUND
— 001 GROUND BLK 12g
GROUND <
Y380
KEY POWER
016 BATTERY RED 129 Y897
SWITCHED 12V A CLUTCH
170 CLUTCH WHT 129
A CLUTCH v+
Y816 170 CLUTCH WHT 12g
B CLUTCH v+
FUSE 719 12V ENABLE ORG c UNLOADER
SWITCHED 12V A
FUSED POWER
o)
S
[a]
w
o
>
[ =
w
£
<
m
©
< SPLICE A
Y350 /_
RELAY 1 Y721
COMMON (30)  P1) / FOOT SWITCH
Eé 719 12V ENABLE ORG
NO (87) P4 i {C 12V POWER
729 AUX SWITCH Dk GRN
(B SWITCHED
COIL GND (86) P5 001 BLK 18g & 001 GROUND BLK 18g \A GROUND
COILV+ (85) P2
714 KEYED 12V LtGRN
Y160
TDR MODULE
OUTPUT P4/
001 BLK 189
GROUND P1/
ENABLE P2~ &
12V PWR PS/
NOT ENABLE  P3
FILE NAME
NOTES: REVISIONS -
LANKOTA CLUTCH ADAPTER — = 7= HEADSIGHT ||122°0~“A8 RS CLUTCH
HARVESTING SOLUTIONS WIRING SCHEMATIC
PART NUMBER REV
13172018 HT9260-CAB s
oRaw 8y: JHK kcae NOT TO SCALE [sHeer 02

Page | 31 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



CLUTCH A Y870

PinJoir # LABEL koor] o Jrvee

CHASSIS GND Y62 45 [ [ 023 | crassisonb | Bk |12 [on]
PN [oir # LABEL 0LOR| G [rvPE| < B 170 CLUTCH WHT | 12 Joxt
® 023 | CHASSISGND | BLK | 12 [OKL |

*(319/ %

D LABEL

Y896 '/

@\E < :~1 5"-| BLACK NYLON BRAID
L_> Nas 25 BFT

T

6" 1 g 12015792

CLUTCH B Y872

pin [cir # LABEL oLOR| 6 [rvpel

CAB Y896 A 025 | CHASSISGND | BLK | 12 JGXL

B [170 CLUTCH WHT | 12 [GrL
PIn [CIR #] LABEL oLoR[ GA Jrvpe!
L L_L |
A 1704 CLUTCH WHT ] 12 JGAL
B |1708 CLUTCH WHT | 12 | GKL
c |71s 12VENABLE ORG | 18 | TXL

UNLOADER A Y540
P e[ __ueeFowor]
1

) GROUND BIK
2 |719 | 12VENABLE | ORG | 18 | TXL |

TFT

Y540

REAR VIEW

CONNECT Y874 & Y875
ID LABEL l_
OWNER HEADSIGHT, INC
ITEM HT9136
REVISION SEE SHEET REV . # X% k4
DATE BUILD DATE \
MFG SUPPLIER NAME A LABEL EACH CONNECTOR WITH PART ID AND NAME K
APPL OXBO 8420 UNLOADER B Y541 REAR VIEW
COMPONENT DATA FINJCIR #] LABEL oLOR] GA JrYPE UNLOADER C Y874
iTEM| PaRTID  |aTv DESCRIPTION MFG MFG PN TERMINAL PN ACCESSORY PN ACCESSORYPN 1 Toor] SROUND BLK T18 TTXC
719 | 12vENSBLE | ORG | 18 [TAL Pincir # LABEL oLoR] 6 e
1 o5 T CONN, 3p WP TOWER DELPHI 12015793 Q) 12124581° | (2) 16324981 Moo T T
2 {1y 12089186 | (1) 15324983 B [ 719 | 12VENABLE | ORG | 18 | DL
o Y870 872 2 CONN, 2p WP TOWER DELPHI 12015792 12124581 15324981
4 Y540 1 CONN, 2p PLUG DEUTSCH DT06-2S 0462-201-16141 W25
& Y541 1 CONN, 2p RCPT DEUTSCH DT04-2P 0460-202-16141 W2P
5 Ye74 1 CONN, 2p WP TOWER DELPHI 12015792 12089188 15324983 UNLOADER D Y875
7 Y875 1 CONN, 2p WP SHROUD DELPHI 12010973 12083040 15324983
Pin [oir #] LABEL koLor]ea Jrvwe
g Y621 1 TERM. 3/8" RING, UNINSUL. MOLEX 19193-0137 OR SIMLAR FaToor] SROOND B T 1o T
9 *TOFIT WIRE B [718 12VENABLE ORG | 18 [TXL
10
FILE NAME
NOTES: REVISIONS

‘*
= SEcRETON ] o D HT9260—-CL R4 CLUTCH
LANKOTA CLUTCH ADAPTER 4 | GROUNDS, WIRE ROUTING 12.2.16 | JHK H%RGSW!WG‘ONSW CABLE LAYOUT

PART NOMBER e
oReN 12,/2/2016 HT9260-CL ‘ l
orawn BY: JHK peae NOT TO SCALE [sveer_01

Page | 32 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



SP1 Y870
CLUTCH A
T 023 CHASSIS GND BLK 129 —
CHASSIS GND —
GROUND A4
Y896 Y872
CAB \ CLUTCH B
TR 170 CLUTCH WHT 12g 023 CHASSIS GND BLK 129 [72— o "o
170 CLUTCH WHT 12g
CLUTCHV+ B B CLUTCH+
UNLOADER  C»
Y540
UNLOADER A
001 GROUND BLK [ — ——
719 12V ENABLE ORG (P2 cluTeH +
Y541
UNLOADER B
DP1 GROUND
P2 CLUTCH +
Y874
UNLOADER C
001 GROUND BLK [— ————
h——— 1B CLUTCH+
Y875
UNLOADER D
DA GROUND
B CLUTCH +
FILE NAME
NoTES, REVISIONS .
= DEscAON o o | =F HTS260—-CL R4 CLUTCH
LANKOTA CLUTCH ADAPTER EAD HT
H HAV\/ESNN§JIU;IG|0N5 WIRING SCHEMATIC
PART NUMBER REV
DRAWN  12/2/2016 HT9260-CL ‘ 4
orawN BY: JHK scale NOT TO SCALE [sHeer 02

Page | 33 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



“siaBne s3e)s AjRjeipawiw Yo ms 1oo) Suisea)ad ‘siadne sdojs Apyeipawuan youms yoo) a3 Buissald
-afeBus sayoyn)p 128ne ssoud ‘saso)n Avjal (spuooas g-f) Aejep aw| Jaye O SWng (3 PeY F
‘padedus s1 yoinpe 138ne Supeoiun W30 24 JSASUSUM MO YIog ST MOYR 1B U 7

(uo s1 Azy auIquIod 3} Jasauaym) YO s gIT e Aug - HND =

ucaesOINeN-aqf =
Buuuny | op 51 28me Buipeojun W30 SYIUSYM L

uonjeradQ 122110)

NO stinding -3y «
(WMd %65Z 10 AB < Y2In]D JSpeojun WI0) 3oy 51 31geud - MOTTIA =
uun o3 Addns A7+ [BUILLOU J3MOd - NI3HD =

‘Bugooysapgnod] J5ISSe O SIOJEIIpUl (T3 £ SBY Jun 24|
SI0JEDTPU]

Aepaa ymnpo 1a8ne-ssous ayy uo wing o3 pasn ud Indingy 3 s puld .
ndino 440 Wl ‘WM %EZIOAG< A -
Youms 100§ 33 wouy ndul 3jqesiq A si Zuld «
(Ae1ep awmn yum) Indino #)qeuT WM HEZIOAS A -
Yaan|> J3peojun WIQ 34 wouy indul SjqRu3 P SIg uld .
{c wd se awes) A7) ynp epegiun -al -
AL pRkEY -HND -

Ajddns samod pz+=gu)d =
punoug = | Uid =

ndyno aj8ws e pue ‘syndui 7 sey ] A7 U s3eedo npow sy |
Aeuonoung

-siaBne ssoud 2y} 38eBus uayy Jsay pels of Ja8ne urew sy Mmoje
o} saun | Aeja e pue ainpow x8o) e yjoqg se saqesado )] 0| YNy
=8Ny ssou),, eIONUET Iy M P3SN S1 N0 YAL 8LTELH 4L

uondrdsacy

e/2029060

1SISSYV SOILSONDVIA

31NAOW 8Ili61H

John Deere and JD are registered trademarks of Deere & Company.

Lankota Inc.

www.lankota.com

9/6/2023

Page | 34



S5SLLIEY DN
UJ UOILISUU0D J0g PUnoIS) oy

Aejay sogday

alm
1reda) “Fsn4 YI9YD BIM PaY 133UL0T

anpoly adejday

Bum 1o youms 1004 1531

10q puncud Janaq puy Jo anm eday
ainpoly aceday

10q puncuf janagq puy Jo aum eday

LB8A
SOGEA UOIISULOD di Uid £ PaYD
aum neday

{[ENUE}y [TE15U| 835 Bnjd 1au0D puiy

anpoly adejday
Bunuurn
apecjun W30 3N mopay o #es

Bum 1o “qex m fddns Az peuD

10 puncud Janaq pul 1o aam eday
uonmog

suld ajnpow Jenise uo JoU “FNpoLw o} sjasuucs Jeyl 3njd uid g w332 ‘safeyjon unsea)y

p2pUNOIT) 10U S3UINT

fEpRy Pmod anioaag

AEj@u 18 anpy pay alie] amnseaw
samog Asueg oy

BINPOLU BARIBJB(

LT 2 A Bnd ypums 100] 108uUu00sIg
NO UDUMS 1004

punoJsy awel o1 Emyd
ul | uld “Aununuo’ 15a) - punout oy

Bmd ur | uig o ¢ ulgd ‘umoys se aBeop

punous) el o1 Smd

ul | Ul “Aununuos 158] - pUNQUS) op
BF N BFCD - HND

SIBAFLEA LESASOESA -al

samd

m.m._.:up_mo___._zwﬁﬁhcm:_m__:..
m_w_.ﬁ_n.m.-w:_ Ul £ Ul Loy ANnupuo

158 "uaoug anm aBueLD - afenopn oy

“Bryd yangy sepeoun)
01 palIauund 10} - afenop o

Bmd | uid 01 g g "AZL

PUnNCID) SUUEl4
o1 8nd ui g uig aunseal - al AZL ON

PUMQUE) SUEL{ 01
dmd u g uid amseaW - HND “AZL ON

punoJs awe o1 Emd
ul | uld “Aununues 15a) - pUnout) o

urR[qoIg

(sBmd yanp wg-v AZL ON)
pamiiaua 100 s1a8my 55007
‘NO BV

13pEOIUn
Bururels Jauge spuodas o < Aejagg aw

“‘Buluuru Bpeojuny W30
w3 g34 oN

AEL-9 - HMD
AS-LL-al
punouf awrely o1 Bmd w ¢ ug 159)

Buuuny Japeojun W3o
148r] moyEs oN

Buwuru sepeojun 30
WE uaain oy

PO T0ITF

Apadond Burpom B pay aya s| - £ 4315 =
iApadosd BuppomyBr mof=) 23 s) - 7 4315
ifpadoud BunpomayBr usaug ai s - | 4315 «

uonouny 3ydn Ag preys sy nay dag

Buiuuru Japeoun * Buuunt 3uBus aUIquios 'uo A3y -

Bunsay 2uoaq 1 2 3snu suswaanbag Suimonoy 2y )|

sonsousSerd dA'1

John Deere and ID are registered trademarks of Deere & Company.

Lankota Inc.

www.lankota.com

9/6/2023

Page | 35



1. Make one final check to complete wiring harness to ensure there are no points in the harness that will come in contact with anything
that may damage harness during combine operation and/or L/H main access door opening and closing.

2. Do afinal check of all nuts, bolts etc. installed to make sure they are all tight and secure.

Test Run & Burnishing

( Test run the system. The unloading auger system should work exactly the same as it did before you installed this kit except when the
foot switch is engaged the two grain tank cross augers will stop turning allowing the unloading auger to empty out roughly 85 - 90%. As soon
as pressure is released from the foot switch, the augers will reengage. This means that anytime you want the cross augers not to turn, you
must have your foot on the foot switch.

The initial burnish process of the clutches contained in this kit has been performed by
Lankota prior to shipment. Seasonal reburnishing of the clutches at the beginning of
every harvest season will greatly increase the life of your clutch system.

To burnish the clutches:
1. Swing out the auger.
2. Start the unloading auger.

3. Run combine on high idle.

K 4. Press and release the foot switch 5-10 times.

)

- 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



THESE TIPS NEED TO REMAIN IN THE COMBINE

WITH THE OPERATOR AT ALL TIMES

TIPS TO ENSURE LONG LIFE OF YOUR LANKOTA
GRAIN TANK CROSS AUGER CLUTCH SHUT OFF SYSTEM

WIRING SYSTEM NEEDS GROUNDED TO THE BATTERY:

(John Deere® Kits Only) Most kits have been installed with the grounding wire attached to a bolt usually above the battery box. Even though there might
be factory wiring grounded to this bolt, it is NOT a sufficient ground for the clutch kit. For Pre “S” Series Combines, remove the battery box lid and attach
the ground wire to the SWITCHED side of the battery cut off switch. Do not connect to the side of the switch that is directly connected to the BATTERY
ground, that will drain your battery. On “S” Series Combines, attach ground wire directly to the battery.

BURNISH CLUTCHES REGULARLY:

If you have not used the unloading auger clutch system for several days, such as at the beginning of every season, or after a weather delay, make sure to
run the engine at high RPM, engage the unloading auger system with an empty grain tank and slowly cycle the foot pedal on and off 15 — 20 times to
clean the surfaces of the clutch. This will rid the mating surfaces of rust and dirt which can cause the clutch to slip.

GRAIN TANK CROSS AUGER COVERS:
For high moisture crops (corn especially), put the grain tank cross auger covers in the DOWN position on the far RIGHT side of the grain tank. Put them in
the UP position on the auger side or left side of the grain tank. This will minimize compacting the wet corn under the auger covers.

MAKE SURE GRAIN TANK SUMP IS CLEAN:

Even if you put your combine in a shed EVERY NIGHT, there still will be dirt and build up in your grain tank sump. As a rule of thumb, with a clutch kit
installed or not, you should drain and clean out the sump WEEKLY, even if there is not wet material present. Cleaning out the sump will guarantee you
do not have any clumps of rotten gain, hard dirt or ice hindering the flow of grain.

NEVER LEAVE WET GRAIN IN THE GRAIN TANK:
Never leave high moisture grain in the grain tank for long periods of time. This will settle and act like cement causing many problems.

Page | 37 9/6/2023 www.lankota.com | Lankota Inc. John Deere and JD are registered trademarks of Deere & Company.



